®)

Husqvarna

2025/7/31

353

* [BHusovama



353

A CHAIN BREAK & CLUTCH COVER

=)
-

/ ttjHusqvama }J



10

11

12

13

14

15

16

17

18

19

19

HmES

537152801

537152701

503929501

503893003

537029901

537107803

503892901

503217010

503890802

503465901

735310820

537043001

503855201

503217072

537108002

537089001

503856601

537370401

503220001

503220010

L
HAND GUARD KPL R-DEL
HEAT PROTECTOR
WEAR WASHER

SCREW M5-6hx14.5 DS
WEAR PROTECTION
CHAIN BRAKE KPL

Pin knee-joint

SCREW CCRPANT PL4x10
10.9 TBO

KNEE JOINT ASSY

BRAKE SPRING

E-CLIP SHAFTS 4x0.7 St PP

BRAKE BAND ASSY

GUIDE BUSHING

SCREW CCRPANT PL4x10
10.9 Zn/Fe

HUB CAP

WEAR PROTECTION

COVER PLATE KOPPL-KAPA

Label clutch cover

HEXAGON NUT FLANGE M8 St

Zn/Fe

NUT FLANGE 30pcs of
503220001

3
el

—_

aAX> b

orange, 353

30 pcs, plastic bag of

503220001



353
CLUTCH & OIL PUMP




10

11

12

13

14

15

16

16

17

HnES
537110503

537359101

503980003

503980002

501457402

504523002

503255201

503892103

544180103

537069102

503230060

503891601

503891501

537027101

721116430

503217412

537413201

503854701

537101102

504710003

Hmh
CLUTCH ASSY
CLUTCH SPRING

CLUTCH DRUM KIT

Clutch drum with rim .325" -
7T

.325x7

Rim 3/8"- 7T

NEEDLE BEARING KOPPLING

PUMP PINION 0.325 RIM

OIL PUMP ASSY

PUMP PISTON

WASHER 5.1x7x0.2 1770-04

SPRING PUMPKOLV

SPRING JUSTERSKRUV

ADJUSTER

GROOVED PIN ISO 8742 2x8 St

SCREW IHSCT MT5x12 12.9
DS

OIL PRESSURE HOSE

OIL HOSE

OIL HOSE

OlL PLUMMET KPL

3
el

aAX> b

3/8"-7T For Latin America

0.325"-7T

0.325"-7T

3/8"- 7T For Latin America

From s/n 200713000071 -

-up to s/n 20071299999.

From s/n 20071300001 -






HmES Hm% HE aAX2 bk

503909002 CYLINDER COVER ASSY PRO 1 - up to s/n 20071299999.

504054301 CYLINDER COVER ASSY 1 From s/n 20071300001 -
Sparepart

501639701 COVER 1

503845901 HEAT PROTECTOR AL 1

503987401 LABEL R-DEL 1



353
D CYLINDER PISTON

yoommmmmEeeEs J"'"'"""".

{ (A)5039428-02 i
i Set of gaskets :



10

11

12

HmES

503235108

725533355

503665401

503971301

503862501

503894401

537253104

537223604

544435001

737441000

503256301

503942802

%
Spark Plug RCJ7Y

SCREW IHSCM M5x25 12.9
TBO

DECOMPRESSION VALVE

HEAT DEFLECTOR

GASKET LJUDD.

GASKET CYL.FOT

CYLINDER ASSY D45

PISTON ASSY D45 SPARE
PART

PISTON RING D45x1.5 G2

SNAP RING PISTON PIN TYPE

B 10x0.8

NEEDLE BEARING KOLVBULT

GASKET KIT

~

aAX> b

From s/n 20034200001 -

353

353

353

A = Set of gaskets






HnES
504206802

503256301

525434201

505416101

738220225

505275719

Wat
CRANKSHAFT spare part
NEEDLE BEARING KOLVBULT
BALL BEARING
6202/C3/TN9/W12 SKF
Bulgaria

RADIAL SEAL 29.3x21.7x3.5

Ball bearing 15x35x11 C3

SEALING RING 15X26X4

el



F MOFFLER




HmES

544028301

544028501

724128759

503863601

544809801

503204587

503200776

Hm%

MUFFLER ASSY DF

MUFFLER ASSY Cat.

SCREW CRPANM M4x8 CP

SPARK ARRESTER SCREEN

SUPPORT Muffler

SCREW IHSCFM M5x87
1.4923-80 SS

SCREW IHSCFM M5x20 10.9
Zn/Fe

el

aAX> b

DF

E-tech

DF

DF



353
G CARBURETOR & AIR FILTER

//.kﬂ /
D /
13




10

11

12

12

13

14

15

HnES
537264901
537264902

537264903

503889201

503217450

537264601

544360501

537393102

580740201

537029001

503869601

503869502

503869702

544325101

544452901

503866402

503866302

537422801

537438801

RS

Air filter mesh 80um, black
Air filter mesh 44pm, yellow
Felt/Non-woven air filter
THROTTLE ROD

SCREW IHSCT MT5x50 12.9
DS

INLET BEND

INLET ELBOW

CLAMP FILTER

CARBURETTOR Spare Part Kit

C3-EL51 and
Purge,assy_Orange

SUPPORT RING

CHOKE CONTROL BLUE
STOP SWITCH

short circuit spring

HOSE impuls spiral
Flange

Flange carburetor
BELLOWS INSUG
INSULATION WALL INSUG

CLIP INSUG

3
el

aAX> b

NYLON 80my Black

NYLON 44my Yellow

FELT White

From s/n 20034200001 - up
to s/n 20071299999.

From s/n 20071300001 -

C3-EL51, KIT with Bracket.

From s/n 20071300001 -

- up to s/n 20071299999.



353
H CRANKC ASE

{ (A)503 94 28-02
i Set of gaskets



10

10

11

12

13

14

15

16

17

18

HmES

503217412

503875601

537405601

537146501

503869301

503217512

544360701

537171905

503200776

537403501

537040301

530026119

721120730

503200870

503215101

503869201

503905601

503875401

503905601

503202516

Hm%

SCREW IHSCT MT5x12 12.9
DS

CHAIN GUIDE PLATE MG

CHAIN GUIDE PLATE MG

BELLOWS BAKRE

SUPPORT

SCREW IHSCFT MT5x12 10.9
TBO

CARBURETTOR AREA BASE

CRANKCASE ASSY SPARE
PART

SCREW IHSCFM M5x20 10.9
/n/Fe

FILTER SINTERBRONS

VALVE OLJET.LUFTN.

CHECK VALVE DUCKBILL

GROOVED PIN ISO 8742 3x14
St

SCREW IHSCM M5x32.3 10.9
Zn/Fe TIP

SCREW IHSCT MT6x20/8 12.9
DS

Latteral support

GUIDE BUSHING

BAR BOLT M8x42 12.9 DS

GUIDE BUSHING

SCREW [HSCM M4x16 12.9
TBO

-up to s/n 20071299999.

From s/n 20071300001 -

From s/n 20030500501 -

- up to s/n 20072500001.

From s/n 20072500002 -



19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

503436501

503892401

503930401

503905901

537071201

596970401

544331002

504010901

579347201

503936601

544449701

595303001

503888601

503213901

537281502

503578901

501626801

503942802

POSITION SPRING

LOCK KPL

BUMPER

SPIKE

CHAIN TENSIONER KPL.

CHAIN CATCHER H353
3/8"_Brazil

HOSE purge

LINING purge

BRACKET Purge
Orange_Splines

PURGE AIR-PURGE

SCREW IHSCT MT4x10 10.9

TBO

SNAP LOCKING Orange

AIR NOZZLE

SCREW IHSCT WASHER
MT5x10 10.9 TBO

TANK CAP ASSY OLJA GR

Holder tank cap

GASKET TANKLOCK

GASKET KIT

A = Set of gaskets



J HANDLE & CONTROLS




10

11

12

13

14

14

15

16

HmES

503213801

503926102

503863703

544324920

501629801

503600401

501152901

503854401

503998601

503854501

720182520

581756202

503443201

503218876

503854101

537215208

537215207

503578901

589241101

Hm%

SCREW CRCSRT ST2.9x7 St
Zn/Fe

HEATING PLATE KPL.

FUEL TANK M TILLB

FUEL HOSE rak rak 120

VALVE PLUG

Filter plug

TANK VENT ASSY

THROTTLE LOCKOUT

RECOIL SPRING

TRIGGER THROTTLE

PARALLEL PIN ISO 2338 TYPE
A 3x26 UH St

FUEL HOSE spiral 300

Fuel filter Koaxial 35-50pum

SCREW IHSCT PL6x25 10.9
Zn/Fe

ANTIVIBRATION ELEMENT

TANK CAP ASSY Green, new
gasket.

TANK CAP ASSY Grey, new
gasket.

Holder tank cap

GASKET TANK CAP

3
el

aAX> b

XPG

XPG

- up to s/n 20050699999.

- up to s/n 20050699999.

From s/n 20050700001 -

E-tech

Std



HHHHHH




HmES

503218876

537301702

537301701

537326801

503922401

503898301

503218872

503718202

Hm%

SCREW IHSCT PL6x25 10.9
Zn/Fe

Hamdle front assy
Hamdle front assy grey
CONTACT KPL RES.DEL
SPACER VIB.INF.
ANTIVIBRATION ELEMENT

SCREW IHSCT PL6x16 10.9
Zn/Fe

Switch heat

aAX> b

XPG

From s/n 20045200001 -

XPG - up to s/n
20045199999.



353
ELECTRICAL

s
-

alma

12




10

11

12

13

14

15

HnES
503898704

503898706

501485402

544047001

544047003

503215525

537330201

502609601

503202516

503220401

503824301

503824304

503824305

503783201

503895001

503790502

537060402

501986301

504043201

504043501

Hmh
WIRING ASSY

WIRING ASSY

Spark plug cap kit, contact
spring & Spark plug cap

IGNITION MODULE AM50/100
no Boot 250mm

IGNITION MODULE AM50/100

SCREW IHSCT MT5x25 12.9
TBO

GENERATOR STATOR 59MM

GENERATOR STATOR 59mm

SCREW IHSCM M4x16 12.9
TBO

NUT WASHER M8x1 PP

FLYWHEEL KPL

FLYWHEEL KPL

FLYWHEEL KPL

SPRING STARTHAKE

STARTER PAWL

RIVET 5x13.8 8.8 ZP YELLOW

RETAINER Termostat

THERMOSTAT ASSY

Heating plate carburetor

CABLE COVER

3
el

aAX> b

XPG/G

XPG/G, Heated carb

compl

353/346XP Japan

353/346XP Japan, with
spark plug cap

XPG/G

XPG/G, Heated carb

XPG/G

XPG/G, Heated carb

XPG/G

XPG/G

XPG/G

XPG/G, Heated carb

XPG/G, Heated carb

XPG/G, Heated carb

XPG/G, Heated carb



M 1 STARTER




10

11

11

11

11

11

11

HmES

598007601

537104702

505305125

503217716

503212910

537092502

537093101

503543901

537102702

544080301

537370510

537370511

537370512

537370513

537370514

537370515

Hm%

COOLING AIR CONDUCTOR
Chainsaw

STARTER ASSY

STARTER CORD 3,5mm

SCREW IHSCT WASHER
PL5x16 10.9 TBO

SCREW CCRPANT PW2.9x9.5

CH TBO

STARTER PULLEY
SPRING CASSETTE ASSY
STARTER HANDLE
STARTER HOUSING
SCREW Combi Internal
Hexagon Pan Head M 5 X 19
10.9 ZnFe Lock

LABEL STARTAPPARAT
LABEL STARTAPPARAT
LABEL STARTAPPARAT
LABEL STARTAPPARAT

LABEL STARTAPPARAT

LABEL STARTAPPARAT

3
el

aAX> b

353

353 E-tech

353G

353G Heated carb

353G E-tech

353G Heated carb E-tech



353
CARBURETOR DETAILS

(8537 38 03-01
i Set of gaskets

23
24
27
_/’ Ty
5 7 \f-r:
a3 34 30
35—

ZAMA C3-EL51




10

11

12

13

14

15

16

17

18

19

20

21

22

HmES

580740201

503480501

537176001

537175901

503884401

544082101

537176401

503480001

537176301

537176201

537177801

503535601

537416101

503523601

544056601

537266701

544056701

537176601

537266301

503481801

537266601

537176101

Hm%

CARBURETTOR Spare Part Kit

C3-EL51 and
Purge,assy_Orange

SCREW

COVER METERING

DIAPHRAGM METERING

GASKET METERING CHAM

A1) 21— metering pin carb.

LEVER METERING

PIN RETAINING SCREW
Metering

SPRING METERING

VALVE INLET NEEDLE

PLUG WELCH

PLUG WELCH

NOZZLE ASSY CH.VALVE

SCREW

CHOKE VALVE

SHAFT ASSY CHOKE

LEVER FAST IDLE 0042144

SPRING CHOKE RETURN

SHAFT ASSY THROTTLE

SCREW Air Throttle

VALVE THROTTLE

SPRING THROTTLE RET.

3
el

aAX> b



23

24

27

30

32

33

34

35

36

37

38

39

40

41

42

43

44

537012501

537012601

537178501

537267001

503535701

503481101

537177601

503481901

537176901

503479001

537177501

537380201

503616601

537176801

503479601

537380301

579347201

BALL STEEL

SPRING FRICTION

SCREW MAIN MIXTURE

SCREW IDLE MIXTURE

STRAINER

PIECE FRICTION

SCREW THROTTLE ADJ.

COLLAR

LEVER THROTTLESTOP

SCREW Choke Shaft

LEVER CHOKE

DIAPHRAGM PUMP

Pump gasket

COVER PUMP

SCREW

GASKET KIT ZAMA

BRACKET Purge
Orange_Splines

B = Set of gaskets



353
ACCESSORIES

WINTER KIT 353




WRES WRE WE  OxXvh
503558501 TOOL KIT 1
501691701 Combi tool, Flat, 13mm/19mm 1
503558602 SPANNER L 1
503558601 L-key 4mm, 36x86mm 1
503621201 35¢. 1
501911401 Grease gun 1
537042802 KIT VINTERSKYDD 1 Winter kit 353
501639701 COVER 1

SCREW CCRPANT PL4x16
503217016 10.9 TBO T



